
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

 
MIAMI VALLEY REGIONAL 

PLANNING COMMISSION SANITARY 
SEWER FEASIBILITY STUDY  

FINAL REPORT  
2015 

Prepared for: 
 

The Village of Ludlow Falls 
 

99 Walnut Street 
Ludlow Falls, OH 45339 

 
 

 
 

Prepared By:  
IBI Group, Inc.  
635 Brooksedge Blvd. 
Westerville, Ohio 43081 
614-818-4900 
Fax 614-818-4901 



 
Village of Ludlow Falls Sewer Feasibility Study             IBI Group Page 1 
 

TABLE OF CONTENTS  
Page 

 
Chapter 1 Executive Summary         7 
   Purpose of Study         7 
    Alternatives Considered        7 
   Conclusion          7 
    Recommendation          8 
 
[...]
A detailed construction cost analysis of this system is presented below in Table 5-3.  
 
 

Table 5-3: Grinder Pump Sewer Cost Analysis  
 

ITEM DESCRIPTION  QTY. UNIT COST/UNIT TOTAL

1 SIMPLEX GRINDER PUMP UNITS 90  EA $6,200  $558,000 

2 2" DIA. FORCEMAIN 2,645   LF $30  $79,350 

3 3" DIA. FORCEMAIN 3,773   LF $35  $132,055 

4 AIR RELEASE VALVES 3  EA $2,500  $7,500 

5 CLEANOUTS 6  EA $950  $5,700 

6 1.25" DIA. SERV LAT & CONNECTION 90  EA $1,200  $108,000 

7 SEEDING AND MULCHING 2,140   SY $1  $2,140 

8 ASPHALT PAVEMENT REPLACEMENT 2,496   SY $30  $74,880 

9 MAINTAINING TRAFFIC 1  LS $10,000  $10,000 

10 CONSTRUCTION LAYOUT STAKING 1  LS $10,000  $10,000 

11 MOBILIZATION/DEMOBILIZATION 1  LS $20,000  $20,000 

12 CLEARING & GRUBBING  1  LS $5,000  $5,000 

13 TEMPORARY SOIL EROSION CONTROL 1  LS $5,000  $5,000 

14 PERMITTING  1  LS $15,000  $15,000 

SUBTOTAL       $1,032,625

10% CONTINGENCY       $103,263 

20% NON-CONSTRUCTION       $206,525 

TOTAL       $1,342,413

 
 
 



 
Village of Ludlow Falls Sewer Feasibility Study             IBI Group Page 34 
 

Vacuum Sewer System 
 
Vacuum sewer systems are a mechanized system of wastewater transport where, unlike 
gravity flow, differential air pressure is used to move the wastewater. It requires a central 
source of power to run vacuum pumps which maintain a vacuum on the collection 
system. The system requires a normally closed vacuum/gravity interface valve at each 
entry point to seal the lines so that vacuum is maintained. These valves, located in a pit, 
open when a predetermined amount of wastewater accumulates in the collecting sump. 
The resulting differential pressure between atmosphere and vacuum becomes the driving 
force that propels the wastewater towards the vacuum station. A vacuum system is 
similar to a rural water distribution system in that it is a dendriform shape. The following 
is a list of advantages and disadvantages of a vacuum sewer system. 
 

Advantages 
 Installed following the existing topography  
 Pipe size and depth requirements reduced 

 
Disadvantages 
 Less- flexibility for expansion, O,M&R concerns  
 A broken main line can cause substantial operating problems 
 Few vacuum sewer systems are in use 

 
The layout for the typical Vacuum Sewer system here, again, is similar to those 
generated for the Gravity collection system in this report.  A Vacuum Sewer system will 
follow the existing topography with the addition of vacuum valves, auxiliary vents, valve 
pits/sump pits, vacuum stations, and lift stations.  Main sewer lines would be constructed 
ranging in size from 4 inches to 6 inches in diameter.  
 
The connection at the house will be similar to Figure 5-6.  This Figure shows the typical 
connection for a Vacuum system where the existing septic tank is abandoned and 
wastewater from the home flows by gravity to a valve pit, which is then transported to the 
main via 3 inch vacuum service line. A potential layout of the vacuum collection system 
can be found in Figure 5-7.  
 
A detailed construction cost analysis of this system is presented below in Table 5-4.   
 
 
 
 
 
 
 
 
 
 
 



 
Village of Ludlow Falls Sewer Feasibility Study             IBI Group Page 35 
 

Table 5-4: Vacuum Sewer System Cost Analysis  
 

ITEM  DESCRIPTION   QTY.  UNIT  COST/UNIT TOTAL 

1  6.0' ‐ 2PC HYBRID VALVE PIT  90  EA  $4,700  $423,000 

2  AIR TERMINALS  90  EA  $230  $20,700 

3  TRAILER MOUNTED VACUUM PUMP  1  EA  $40,000  $40,000 

4  PACVAC 165M‐10  1  LS  $250,000  $250,000 

5  3" SERVICE LATERAL, COMPLETE  6,030 LF  $25  $150,750 

6  3" ISOLATION VALVE, COMPLETE  6  EA  $1,200  $7,200 

7  VAC STA ‐ SITE WORK  1  LS  $20,000  $20,000 

8  VAC STA ‐ BUILDING/FOUNDATION  1  LS  $10,000  $10,000 

9  VAC STA ‐ TANK INSTALLATION  1  LS  $20,000  $20,000 

10  VAC STA ‐  MECHANICAL/ELECTRICAL (BLDG TO TANK)  1  LS  $15,000  $15,000 

11  VAC STA ‐ VALVE VAULT(S)  1  LS  $5,000  $5,000 

12  VAC STA ‐ ODOR CONTROL  1  LS  $15,000  $15,000 

13  VAC STA ‐ GENERATOR  1  LS  $35,000  $35,000 

14  MOBILIZATION/DEMOBILIZATION  1  LS  $20,000  $20,000 

15  CLEARING AND GRUBBING   1  LS  $5,000  $5,000 

16  TEPMORARY SOIL CONTROL  1  LS  $5,000  $5,000 

17  MAINTAINING TRAFFIC  1  LS  $15,000  $15,000 

18  CONSTRUCTION LAYOUT STAKING  1  LS  $20,000  $20,000 

19  SEEDING AND MULCHING  2,139 SY  $1  $2,139 

20  ASPHALT PAVEMENT REMOVAL & REPLACEMENT, COMPLETE   2,496 SY  $30  $74,880 

21  PERMITTING  1  LS  $15,000  $15,000 

SUBTOTAL            $1,168,669  

10% CONTINGENCY            $116,867  

20% NON‐COSTRUCTION            $257,107  

TOTAL            $1,542,643  

 
 
Treatment System Alternatives 
 
The treatment of wastewater is the second stage in managing wastewater. Four 
scenarios were reviewed for the Village of Ludlow Falls.  Three scenarios include the 
construction of a new wastewater treatment facility in Ludlow Falls. These treatment 
options include an extended aeration plant, a lagoon system or a packed bed media 
system.  One additional scenario includes transporting wastewater to the Village of West 
Milton’s existing treatment facility and contracting with West Milton for treatment 
operations.    
 
Given that the proposed wastewater treatment facilities are new, there are currently no 
specific effluent parameters for the Ludlow Falls area. Without having specific effluent 
limitation parameters, effluent will need to comply with the EPA’s Best Available 



 
Village of Ludlow Falls Sewer Feasibility Study             IBI Group Page 36 
 

Demonstrated Control Technology for new sources discharging sanitary wastewater 
which is identified as follows: 
 

Table 5-5: Design Effluent 
 

Parameter 30 Day Limit Daily or 7 Day Limit Max/Min Limit 
CBOD5 10 mg/l 15 mg/l n/a 
Total Suspended 
Solids 

12 mg/l 18 mg/l n/a 

Ammonia (summer) 1.0 mg/l 1.5 mg/l n/a 
Ammonia (winter) 3.0 mg/l 4.5 mg/l n/a 
Dissolved Oxygen n/a n/a 6.0 mg/l (min.) 
Total Residual 
Chlorine 

n/a n/a 0.038 mg/l (max.) 

E. Coli 126 / 100 ml 235 / 100 ml n/a 
 
In addition, a final decision upon the amount of residual treated wastewater constituents 
requires a formal study of the receiving water, in this case Ludlow Creek. 
 
For the purpose of this study, it will be assumed that any new wastewater treatment 
facility will consist of primary, secondary and tertiary treatment. In the three scenarios 
evaluated, the extent of each component i.e. primary, secondary and tertiary treatment 
will be described briefly and used to evaluate the alternatives. 
 
New Wastewater Treatment Plant – Extended Aeration 
 
The first alternative for a new wastewater treatment plant utilizes extended aeration. 
Extended Aeration is a modified form of the activated sludge treatment process and is 
ideal for smaller flows.  For purpose of this study, it will be assumed that the proposed 
treatment facility would consist of mechanical screening and grit removal as primary 
treatment. Secondary treatment would be the extended aeration process and 
clarification. This would be followed by tertiary filtration, Ultra Violet (UV) disinfection, 
post aeration and sludge treatment for land application.   
   
Treatment of the wastewater will begin with the removal of large pieces of debris and any 
materials carried through the collection system using a bar screen followed by a 
mechanical fine screen.  The bar screen will need to be manually cleaned by an 
operator. Mechanical fine screens typically have an automated self cleaning system. The 
screenings will be collected and disposed of appropriately. 
 
Following the screening process the wastewater will then proceed to secondary 
treatment which in this alternative is the extended aeration process. The proposed Biolac 
System is an activated sludge biological treatment system that is suitable for many 
municipal wastewater applications. It is an extended aeration system with internal final 
clarification. The system utilizes low-loaded activated sludge technology, single basin 
operation, simple basin construction, and high-efficiency aeration chains with suspended 



 
Village of Ludlow Falls Sewer Feasibility Study             IBI Group Page 37 
 

fine –bubble diffusers. These features make the system very effective and cost efficient. 
The treatment process is presented in the diagram in Figure 5-8.  
 
The system also offers a longer activated sludge age than most treatment systems. This 
provides excellent BOD removal, complete nitrification, and nutrient removal in warm and 
cold climates. The process incorporates a wave-oxidation process, which simplifies 
biological nutrient removal. Air distribution can be adjusted to vary the dissolved oxygen 
content and promotes alkalinity recovery. It also promotes nitrification, denitrification, and 
biological phosphorous removal. 
 
Clarification is the next step in the treatment process and this occurs in a chamber that is 
integral to the extended aeration basin. The clarified wastewater then proceeds to the 
rapid sand filters where the tertiary filtration occurs. The rapid sand filters will be utilized 
as a polishing step to improve the quality of the wastewater prior to discharge. 
 
After tertiary filtration, the wastewater is then disinfected as it proceeds through the UV 
disinfection unit. This is the followed by post aeration to meet the dissolved oxygen 
requirements. The treated effluent is then discharged to the receiving stream i.e. Ludlow 
Creek. 
 
 Sludge that is collected at the bottom of the clarifier flows to a sludge holding tank. From 
the sludge holding tank, some of the sludge can be pumped and returned to be mixed 
with the influent. This can be either upstream of the screening process or combined with 
the influent to the aeration basin. Any remaining sludge in the sludge holding tank can be 
held for extended periods of time without aeration. Air can be easily introduced into the 
sludge if required via the diffused air piping in the sludge holding tank.  No further 
digestion is required and the large quantity of biomass can treat fluctuating loads with 
minimal operational changes. It also minimizes excess sludge and makes the process 
very stable. Excess sludge can be pumped to sludge drying beds for dewatering and 
further processing prior to land application. 
 
A building will also be provided for the blowers, electrical equipment, process controls 
and other appurtenances necessary for the operation of the plant. A sludge building will 
also be considered for sludge processing equipment as required. 
 

Advantages 
 Modular – ready for installation 
 Routinely maintains good effluent quality 
 Highest capacity to accept increased wastewater flows 
 Relatively odorless and noiseless operation 
 Less indicative to site selection 

 
Disadvantages 
 Increased power consumption 
 Increased O,M&R 
 More frequent sludge handling  



 
Village of Ludlow Falls Sewer Feasibility Study             IBI Group Page 38 
 

Under this scenario, the Village of Ludlow Falls would construct, own, operate, and 
maintain a wastewater treatment plant which would be designed to handle wastewater 
flows of 65,000 GPD. The location of the wastewater treatment plant would be in the 
southern end of the Village along Ludlow Creek. 
 
Listed below in Table 5-6 is a construction cost estimate for an extended aeration plant. 
 

Table 5-6: Extended Aeration Treatment System Cost Analysis  
 

ITEM DESCRIPTION QTY. UNIT COST/UNIT TOTAL 

1 BARS/SCREEN UNIT 1 LS  $  50,000   $      50,000  

2 BIOLAC SYSTEM 1 LS  $ 250,000   $     250,000  

3 SAND FILTER 1 LS  $  30,000   $      30,000  

4 SLUDGE DRYING BED 1 LS  $  40,000   $      40,000  

5 SLUDGE BUILDING  1 LS  $  40,000   $      40,000  

6 UV DISINFECTION UNIT 1 LS  $  40,000   $      40,000  

7 POST AERATION TANK/FLOW METERS 1 LS  $  30,000   $      30,000  

8 OFFICE/BLOWERS BUILDING 1 LS  $ 100,000   $     100,000  

9 YARD PIPING  1 LS  $  40,000   $      40,000  

10 SITE WORK 1 LS  $  40,000   $      40,000  

11 ELECTRICAL AND CONTROL  1 LS  $  35,000   $      35,000  

12 6" SANITARY FORCE MAIN, COMPLETE 500 LF  $         24   $      12,000  

13 LAND ACQUISITION 2 AC  $  10,000   $      20,000  

SUBTOTAL   $     727,000  

10% CONTINGENCY  $      72,700  

20% NON-CONSTRUCTION   $     159,940  

TOTAL   $     959,640  
 
New wastewater treatment plant - Facultative Lagoon System 
 
The second alternative for the new wastewater treatment plant for the Village of Ludlow 
Falls considered in this study is a facultative lagoon system. The primary treatment for 
wastewater in this case is also screening. This will help to minimize floatables that could 
potentially accumulate in the lagoon. 
 
A lagoon is a passive method of providing treatment by retaining wastewater for many 
months allowing microbes to break down the waste. In this process, sludge will be 
produced as a by-product which settles to the bottom until dredged.   
 
Lagoons are used for residential, small commercial and small community applications 
that have suitable, available land.  Lagoons provide treatment at a slow rate. Large 
volume and slow treatment are tradeoffs for little to no external energy requirements. 
Lagoons provide treatment through physical and biological processes.  
 



 
Village of Ludlow Falls Sewer Feasibility Study             IBI Group Page 39 
 

Two types of lagoon systems commonly used for small communities include flow-through 
and controlled discharge lagoons which is dependent upon the stream size and 
characteristics for discharge.  Flow-through systems require larger streams to minimize 
impact to the water quality.  In this case, large streams are not immediately available, 
thus a controlled discharge lagoon would be considered.   
 
In cold climates, lagoons which treat strong wastewater may require aerated lagoon 
systems.  In an aerated lagoon, oxygen is supplied by means of surface aerators or 
diffused air units. The turbulence in a basin created by aeration keeps solids in 
suspension and aids in microbial growth to break down components in the wastewater.  
In this case, since wastewater is primarily residential, aeration will not be considered a 
necessary design addition.    
 
Lagoon type systems are one of the most commonly used type system for small 
communities. The advantages of this type of system are the low O,M&R cost and 
minimum maintenance requirements. However, this type of system requires a large area 
for construction and treatment parameters of the effluent can’t be controlled by 
operational means, which might require construction of additional treatment units.  
 
Ten States Standards requires construction of three lagoons as a minimum and retaining 
the average daily flow for 180 days using an average depth of 4 feet in the ponds 
because of sludge accumulation.  With an average daily flow of 60,000 GPD, a surface 
area of 8.98 acres would be needed to meet the storage requirements.  In order to 
construct dikes to contain the water surface, an additional 80% of the water surface land 
size is needed. Thus site requirements would approach 17 acres (1.8 x 8.98 = 16.2 
acres). Making this treatment option unlikely.  
 

Advantages 
 Easy to operate 
 Requires little energy  
 Smaller quantity of removed material  

 
Disadvantages 
 Difficult to control or predict ammonia levels  
 Require large areas of land 
 Burrowing animals   

 
Listed below in Table 5-7 is a construction cost estimate for a lagoon treatment system. 

 
 
 
 
 
 
 
 



 
Village of Ludlow Falls Sewer Feasibility Study             IBI Group Page 40 
 

Table 5-7: Lagoon Treatment System Cost Analysis  
 

ITEM DESCRIPTION QTY. UNIT COST/UNIT TOTAL 
1 EXCAVATION & EMBANKMENT 1 LS  $ 300,000   $     300,000 
2 PROCESS PIPING 1 LS  $30,000   $30,000  
3 CONTROLS 1 LS  $40,000   $40,000  
4 INFLUENT CHAMBERS 1 LS  $30,000   $30,000  
5 OUTFALL STRUCTURE 1 LS  $50,000   $50,000  